
TSTC01 EXPLODED VIEW & PARTS LIST

17 O-Ring 15×1.8
18 Output Spindle
19 Half-Round Key 3×3.7×10
20 Bearing 6202-2RS
21 Driven Gear
22 Circlip 10
23 Bearing 619/6
24 Gear Box
25 Nut M6 Left
26 Driving Gear
27 Bearing 629-2Z2/C4
28 Watering Ring
29 Connecting Board
30 Half-Round Key 2.5×3.7×10
31 Armature
32 Dust Proof Ring
33 Bearing 627-2Z2/C4

1 Lock Handle Pin
2 Lock Handle Spring
3 Lock Handle
4 Lock Bolt
5 Washer 6
6 Base Assembly Set
7 Cylindrical Pin 6×30
8 Hex Bolt M6 Left×18
9 Outer Flange

10 Saw Blade 110×20×1.5
11 Inner Flange
12 Cross Head Screw M4    X3
13 Elastic Washer 4    X3
14 Washer 4    X3
15 Bearing Cap
16 Dust Proof Washer

34 Bearing Sleeve
35 Fan Guide
36 Stator
37 Stator Connecting Cable
38 Handle Cover 1
39 Screw ST3.9×13 2    X2
40 Cable Clamp 1
41 Housing 1
42 Back Cover 1
43 Cable & Plug 1
44 Cable Armour 1
45 Switch Button Armour
46 Switch Handle Armour
47 ON-OFF Switch
48 Rating Plate
49 Screw ST3. 9×16-F    X8
50 Inner Hex Screw M5×45    X

51 Elastic Washer 5    X3
52 Washer 5    X3
53 Capacitor
54 Stator Connecting Cable
55 Screw ST4.2×68    X2
56 Stator Connecting Cable    X2
57 Carbon Brush    X2
58 Screw ST3.5×13    X4
59 Roll Spring    X2
60 Brush Holder Assembly    X2
61 Sleeve Wrench
62 Wrench
63 Water Pipe Jointer    X2
64 Water Pipe 6×7×4m
65 Cross Screw M4×10
66 Nipple Assembly
67 Rubber Pole

1
2

3

4
5

6

7

8

9 10

11
121314

15

16
17

18
20

19 21

22
23

24
25

68
26

27

29
30

31

32
33

34
35

36

37

38 39 40

41

42

43

44

45
46

47

28

60
59 58

57
56

55

54

53

52
51

50

49 48

64

63
62

61

6566


